CASE 530 CONSTRUCTION KING TRACTOR 61

REF. PART NO,

1 1M-105R

2 G 30205
3 13- 624
4 G 49020
5 G 30296
8 G 46881
7 111- 213
8 G 44055
9 A 29987
0 A 36368
10 G 46880
11 G 46879
12 G 44040
12 A 27987
13 A 26696
14 A 24510
15 G 44086
18 A 27211
17 G 46047
i8 A 20990
19 G 44027
10 A 38582
19 A 36563
20 13- 632
21 G 46873
22 A 21753
23 A 36896
24 A 57069
25 A 21483
26 A 37775
27 120- 101
28 A 20916
20 A 38748
30 G 44877
80 A 36563
31 13- 516
32 A 37017
33 14- 620
34 G 46238
35 A 20411
36 25- 104
37 A 35304
38 A 35305
30 G 44856
39 A 35233
40 14- 424
4 G 44051
42 G 44057

(188} DIESEL ENGINE
ELECTRICAL SYSTEM

ummownvﬂoz wmo.u
BATTERY -6volt .. ......... e e e e s e e e e e 2
PAN - batterybase.,......... e et e e 1
BOLT - 3/8x1-1/2" N hex.hd. . ................ 4
NUT - wing, cover bolt G\wm: N.C.).. e e s e s .2
Ooqmw Eﬁ@q ------ .-.-.-o------.-uﬁ
MOULDING - rubber, e cerresae2
BOLT - 5/16™" x c:aE.mpEn ........... PUPIPAPIPI
CABLE - battery tobattery . . ... . .__.
STRAP - ground (Before trac. *mwwmmmuv ............... 1
STRAP - ground (Trac. *mnunmwu ».nn after). . A |
COVER - terminal (ER). . w
COVER - terminal (EL)........ .-
CABLE - batt. to solenoid Awﬂono frac. *w»unwu& R §
CABLE - batt. to solenoid (Trac. #mumummm &after) ....... 1
CLIP=-batterycable. . ... ... ... ceuesssnnrsvenna
SWITCH - starting (Order Tbuwamo switch & 1-A24500 key) . 1
CABLE -~ gafety gwitch, . ... Ceear e ens teenreened

CLIP - cable to fuel tank. ...... [ AP |
CLIP - cable to battery pan . -
SWITCH - safety starting. . ..... e i e e 1
STARTING MOTOR - (Delco 1107518) order A36583.......
STARTING MOTOR - {Delco 1107584) Order A36583.......
STARTING MOTOR - (Delco Huo.umw.uv. ......... P §
NOTE: For starting motor repairs gee Paged5....... ‘e
BOLT-3/8"x2"N.C, hex. bd. .. ... ....cncve... -
GASKET - starting motor ?«\Sﬂco cony. ) 2 R |
1
1

[

zgwrm ”QHBE - » [N N TN DN R N RN NN R B RN NN R RN NN NN B RN NN
CABLE - mgon»ouoﬂonmoaonu_n..................

SOLENOID - heater switch {Replaces A21481} ..........
ogbmumoﬂmnomnnog:oﬁroﬂmu

GASKET - roﬁau_..oBEoE ...........
BRACKET - generator mounting Eﬁ&woom QE.«C ceseeen
GENERATOR - (Delco #1100385) On.n—ou. A36563........ .
GENERATOR - (Delco #1100443), . AP .
NOTE: For . onu&ouuoﬁﬂnmmomunmoau.............
BOLT - m\n:NH:zn hex.hd,.”. ...... s ereeacnnns B
STRAP - generator adjusting . ..."..... cer i A |
BOLT - 3/8" x 1-1/4" N, F, hex. g ........ sa e s 1
"V" BELT - generator drive ........... teenen R |
CONDVIT - master cable. . .. ... e r et et s w
1

CABLE -master, lower half . ... ..........¢c.ccvr

CABLE -master,upper half ...............c.. vessal
REGULATOR - voltage (Replaces 0339 ceersacssl
REGULATOR - voltage (Trac. #8232862 and after) . . .
BOLT - 1/4"x 1-1/2"N.F, hex.hd. ........
CABLE - switch to regulator .........
CABLE - temp. & fuel gauge to switch. . . .. crasassanan 1



>

WMm { <

)
R
TR
\\\\\\‘\‘

W
N

\
&

ISSUED MAY, 1971




CASE 530 OOZm._._aCO_.-._OZ KING TRACTOR 63

{188) DIESEL ENGINE
A36563 GENERATOR

REF. PART NO. DESCRIPTION REQD
1 A 36583 GENERATOR ASSY. - (Delco-Remy #1100443) ., .......... 1
2 A 25411 HOUSING ASSY. ~commutator end ., . . . ..o caevees e 1
3 R 15095 : PIN-headlocating .. ......ccvervevrtaneonns 1
4 219- 202 OILER .....cverestosrnrsasesnnnsanns PR |
5 A 41417 , WICK-o0ller .. ....civtietvnrmcananonnnns 1
R A 41088 PLUG-ocilwickhole . .. .....ci0enmesonceses 1
T A 25459 BUSHING - armature shaft . . ................. 1
8 R 18157 WASHER - felt, commutatorend . . .. ........... 1
8 R 186156 CUP-retainer,feltwasher . . ........co0000-n 1
10 41- 13 PLUG-ollreservoir....... et eneecanans 1
11 A 42054 GASKET -oilreservoirplug . . . . . v vt v v o v o a s v 1
12 R 4288 BRUSH-generator . ........ccc002000nceaesoss 2
13 173- 223 SCREW -brushlead (#6 x1/4"rd. hd.) . .. .. v vvn e 2
14 192- 15 WASHER - brush lead screw (# lock) . ......... ve. .2
15 R 15090 ARM -brushpressure ., ........cccvsasnnsscaas
16 R 161861 SPRING-brusharm .......cerccscannrosns .
17 A 40703 -BRUSHHOLDERKIT -grounded . . . ..... ...
18 A 40704 BRUSHHOLDER KIT -insulated . . .. .. ....cc0s. £
10 A 40129 BOLT = thrtl . ... i vt vt v eevnannsonoeaasiind
20 192- 20 WASHER - thru bolt (5/ 5.. lock) ... ..vi i e v nan :
21 R 18149 COILASSY. ~field ., ........oovvvnnsannrsan
22 NSS STUD - field terminal Aondon. Ref. #52) . -
‘23 R 16152 INSULATION -field cofl . , .. ..... ..o ren. .
24 R 16151 CLID - Armature teTm. .« o oo o s o s e o e snennsons
25 NSS BUSHING - mmoESﬂB.AOu.nou.w.mn 52) . ... .
26 R 16148 WASHER - field term., insulated (See Ref. muv
27 A 40701 STUD - armatureterminal . ., ......... M e s e s
28 R 16147 BUSHING - armature term., insulating . . . ..........
20 A 41927 WASHER - term. stud, u—&b (Replaces R15079) ....
30 192- 17 WASHER - term. studs (#121ock) . . ......... .
31 129- 18 .NUT -term. studs (#12 N.F. hex.) . . . ... oo v veensoe 4
32 A 40700 SHOE = pole . .. .t i v vt csearessuaaanssenas 2
33 74- 610 SCREW - pole shoes (3/8 x 5/8" N.F.,flathd.)} ........2
34 A 40130 ARMATURE . ... ...t 0 etennnascssossanccs S |
'35 126- 111 KEY - armature shaft (#5 Woodrutf) ......... ke e 1
36 R 15100 SPACER-retainer , . ......cco00000.. e e 1
37 R 15101 RETAINER -bearing . ...... 00 v eceuanresssen 1
38 A 41959 SCREW - bearing retainer . ........ .
38 R 16170 GASKET -retajner . ........... e e 1
40 G 10823 BEARING -ball,driveend . . ... ... .0 n0cecuasoss 1
41 R 16169 RETAINER -feltwasher . .........coneivneen 1
42 R 16168 WASHER - driveend, felt . ... ....... .. e 1
43 A 25442 HOUSING ASSY, -driveend . . ... ...cvvtcauranns 1
44 219- 202 OILER .. ' vt o v vconnerensssasnssseanoenns 1
45 A 40700 WICK -0il . . ... ...ttt veaaannnonenvsonnns 1
48 R 15041 PIN-driveendlocating . .....:c e vetssnerecaans 1
47 R 16166 SPACER-fan &pulley ......cco000c04 eires e 1
48 A 25449 FAN-ventilating . . ......... e navieanns 1
49 A 25454 PULLEY -generator drive , . . ... .ccocuusns SR |
50 R 16171 WASHER - lock, pulleymut , . ... .00 v v vns- e s e e e 1
51 A 25546 NUT -pulleyretaining . . .. ... .o e eenvcossnrsons 1
52 A 40702 STUD ASSY. - fieldterminal ,............. e neee 1

Printed in U.8.A. Issued July, 1971




LZ6L AYW GINSS)




Printed in U.S.A.

N

CASE 530 CONSTRUCTON KING TRACTOR 65

{188) DIESEL ENGINE
A36583 STARTER

DESCRIPTION

REF.

1 A 38583
2 A 25304
§ R 15020
4 A 41979
5 221- 1041
8 R 15021
7 A 40217
8 R 15027
9 A 25356
10 D 32481
11 A 25359
12 A 25379
18 173- 212
14 102- 18
15 R 15032
16 A 41083
17 A 42494
18 A 25552
19 A 25819
20 A 41080
21 A 40225
22 173- 221
23 A 42023
24 A 25301
25 74- 610
26 A 40219
27 A 41917
A 40223
29 NSS
30 A 41982
31 A 40228
32 A 41981
33 A 41959
34 192- 18
35 R 15043
36 A 41871
37 R 15040
38 R 15048
30 A 25385
40 G 44801
41 173- 201
42 193- 10
43 A 40218
4 A 40221
46 A 40222
48 A 40220
47 138- 93
48 A 40224
49 A 40227
50 R 15041
51 A 40520
52 A 42181
53 120- 142

PART NO,
- BTARTER ASSY, - (Delco-Remy #1107583)

. (See Page 65D for rebuilt starter kit) ............... .1
" HEAD ASSY. - commutator end

REQ'D

----------

WICK = 01l . . o v i eesierevrnnansnanonorsns
PLUG - oil wick hole (1/8" P,T. sltd. hd.) ... ......

PLUG - bushing hole
HOLDER - brush, ground
HOLDER - brush, ingulated
BRUSH ., . ......c0t00tectneasssvsssssasscasne
SCREW - brush to holder
SPRING - brush tension’
SUPPORT KIT - brush holder

------------

----------

-------------

---------

..........

----------

oooooooooo

SCREW - brush support (#10 x 1/2" N.C,, rd. hd.) . . .

WASHER - #10 lock
NUT - #10 N.C. hex,
- holder to support

nnnnnnnnnnnnnnn
nnnnnnnnnnnnn

----------

LEAD - brush ground (#12 wire, 1-5/8" long) .......
BOLT -thru............ et s ssssasessnsesns

COIL ASSY. - field

GROMMET - coil nouuoaﬂon (in frame) .

CONNECTOR - coil to solenoid
SCREW - connector to coil (#10 x 7/16" N.F., rd. hd)) ..

SCREW - connector tosolenodd . ......
SHOE - pole , . .. ccverrnrreusansvssrssanenas
SCREW -poleshOe8 . . .. ccivesnsncanvsasnrsans 8
ARMATURE ... .cecvvvreoseaoscssssassannsnnse

WASHER - brake, commutator end
PLATE ASSY. - center bearing
PLATE - center bearing (Order A40223)

----------------

-----------

ooooooooooo

oooooooooo

..........

b

1

BEARING - center (3/4x1-1/4x13/32") . ......... 1
SEAL - oll, center brg. (3/4x1-1/4x1/4") .......
GASKET ~ centerbearing . ........
SCREW - center brg. todrive hag. . . ...

WASHER -~ 3/16" lock
WASHER - thrust, center bearing
DRIVE ASSY. - starter

COLLAR - stop, starter drive . .......

RING - snap, collar retalning
WASHER - thrust, starter drive
- (See Page 65D) . . ...

SOLENOID ASSY.

-------------

-------

ooooooooooo

cccccccccc

...........

-----------

-----------

1

SCREW - solenoid to drive hsg. (1/4 x 1/2" N.C., rd. hd.). 2

WASHER - 1/4" lock

PLUNGER-80lenoid . . ... e v euas

SPRING - plunger return
BOOT - solenoid cover

---------------

------------

-------------

----------

LEVER-s8hift . . ....... ..ottt esasnesrnoes

PIN - lever to plunger (3/16 x 13/16" roll)
driveend . .........

HOUSING ASSY, -

wcmmﬂm-rﬁucﬁc\nuo\sunu\uu;......L...

PIN - locating, drive end hsg

PIVOT -shiftlever ......ccceuvve e

SEAL - pivot stud

NUT - pivot stud

-----------------

----------

-----------------

----------

-----------

2

Issued July, 1971



123
L]
[
m
o
2
>
x
-
w
N
-

vs9



CASE 530 CONSTRUCTION KING TRACTOR 65B
{(188) DIESEL ENGINE
A36582 STARTER

REF, PART NO. DESCRIPTION REQD

1 A 36582 STARTER ASSY, - ao—nouwma #1107584)

{Order A38583)(See Page 65)

(See Page 65D for rebuilt starter kit) . .. ...... ... .. Jd
2 A 25304 HEAD ASSY. -commutatorend . . ........ 00 e. " |
3 R 15020 BUSHING ......0¢0v0acessness e e e e A |
4 A 4197 WICK-0il ., .....00envenevovanssosse I |
5 221. 1041 PLUG - ofl ﬁow hole {1/8" m. T.,sitd, hd.) . ........ 1
6 R 15021 PLUG-bushinghole . ............ J R W
7T R 402117 HOLDER~brush,ground .. ........cccsenus veuesl
8 R 15027 HOLDER ~-brush,insulated . . . .............. I |
9 A 25358 BRUSBH ......c0ttevenraccssansnsssssncnns 4
10 D 32481 SCREW -brushtoholder ................, ce e 4
11 A 25359 SPRING - brush tension . . ... ....covoovucenns . 2
12 A 25379 SUPPORT KIT - brush holder . ............0.. ce. 2
13 173- 212 SCREW - brush support (#10 x a\m.. z C,rd.hd)....2
14 192~ 18 WASHER - #10lock .. ...... e ceee 2
15 R 15032 NUT-#10N.C.hexX. . .. ... .¢cotevessssacsnnas .2
16 A 41983 PIN-holdertosupport . . .....cevveeeoncasen 1
17 A 42494 LEAD - brush ground (#12 wire, 1-5/8"1ong) ....... 1
18 A 25552 BOLT-thru............. et s eaeacersenensd
19 A 25319 COILASSY.-fleld ..........coc00u . veews 1
20 A 41980 GROMMET - coil connector (in nn.wn-& .......... P |
21 A 40225 CONNECTOR -coiltosolenofd . ........cc0veeee0 1
22 173~ 221 SCREW - comnector to coil (#10 x 7/16" N.F. rd. E.u ees 1
23 A 42023 SCREW - connectortosolenodd . . ......ccoeeneene- 1
24 A 25301 SHOE-pole........... cer e e seana feee e 1
25 'M4- 810 SCREW -poleshoes . ........ s e s s eeacs s nuanan 8
28 A 40219 ARMATURE ... ... ..o eeesreaosnsssannssan 1
27 A 41917 WASHER - brake, commutatorend . ......... I |
A 40215 PLATE ASSY.-centerbearing . ...........cccv e 1
29 NSS PLATE - center bearing (Order A40215) ..... RS |
30 A 42125 BEARING -center . .......... crees e IS |
31 A 41959 SCREW - center brg. todrlve hsg. . ....... -+ 4o s 2
32 103- 42 WASHER - #10 ext,/int. skpf. . .. ..... 000" e eeesl
33 R 15043 WASHER - thrust, center bearing ......... creese s 1
34 A 41871 DRIVEASSY. -starter ... ... vvvrevneceonns . |
35 R 15049 COL.LAR - stop, staxter drive . . . . ........ N 1
36 R 15048 RING - snap, collar retaining . . ....... ceaees R |
37 A 25385 WASHER -~ thrust, starter drive ..... veesarnesaasaal
38 G 44801 SOLENOID ASSY. - (See Page 65D) . ....... e .1
30 A 42023 SCREW - solencidtodrive h8g. . ... .. cveeosan hee e B
40 192- 18 WASHER - 3/16" 10€K . . . . v v et v enasrionerons .. 2
41 A 40218 PLUNGER - solenoid . ........ cha et r e 1
42 A 40221 SPRING-plunger return . . .......cca0o0v0es- U |
43 A 42126 BOOT -solenold cover . .. .....ocesvssaaas R |
4 A 40220 LEVER - shift (Replaces A25397) .. ......000ceau--1
45 138- 03 PIN - lever to plunger (3/16 x 13/ 16" _.65 ......... .1
48 A 40228 HOUSING ASSY. -driveend . ... ......-vc... A |
47 R 15023 WICK - oﬂaw,ocpwoomwum—ue..................n
48 221. 1041 PLUG - oil wick hole (1/8" P.T.sltd. bd.) . ........ 1
49 A 25387 BUSHING - (15/32x5/8x13/16" ......... I |
5 R 15041 PIN - locating, driveend hsg. ......... 4.+ R |
51 A 40520 PIVOT -shiftlever . . .....cc0.. e e s e enns R |
52 A 42181 SEAL-pivotstud . ...........ccveeninans ceo 2
53 129. 142 NUT -pivotstud , ............ e U |

Printed in U.S.A.

Issued July, 1971



LZ6L AV Q3NssI

111 ¥31aVIS BOETFY

OEOSIY ISVD 1 °f - SAV3I1 HSNAE

8¥SSIV ISYO I T- 10D a1’
LYSSTVY ISYI CIT - JANIVWHY

H1IM Q34ddING3
JOLOW 11In93y

259




CASE 530 CONSTRUCTION KING TRACTOR 65D

(188) DIESEL ENGINE
G44891 SOLENOID

REF. PART NO, DESCRIPTION REQD
G 44891 SOLENOID ASSY. - (Delco-Remy #1114356)

(See Delco-Remy dealer for all parts

illustratedbutnot listed) . ...... ... cccv et v e tense 1
1 A 42061 "CONTACT ASSY. . . vt cversasnacsonensosssnann 1
2 A 42000 - SPRING-contactreturn . ......ccceeevecceascns 1
3 A 42060  BLADE-comtact . ............ it ncnarae 1
4 129- 18 NUT - terminal (#8-32hex.) ............0c0uvee. 4
5 129- 143 NUT - terminal (378" N.C.heX.) . ..covevrnnanenes 3
6 192- 18 . WASHER - terminal (#81lock) .........c000eannnn 2
7T 192- 21 WASHER - terminal (3/8"10¢K) ... ...cccoveuonveen 1
8

A 40221 -SPRING-plunger return . . . . ... .ot o tsveccnnvnas 1
A : “.Phnwwm REBUILD STARTER KIT |

A 42308 REBUILD KIT - for A36582 & A36583 starters . .o ....... 1
16 A 25547 ARMATURE . ...... .00 nascsuassoscannnss .1
17 A 25548 COIL ASSY.-fleld . . ... ..ot itvascnsnasenns 1
18 R 15030 LEAD - ground brush (#10 wire, 2" longg) . ........ ... 2
19 173- 212 SCREW - brush support (#10-24 x1/2" rd. hd.) ....... 4
20 192- 18 WASHER -~ #1010CK . . . ... v oo cv et scnscransecs 4
21 120- 17 NUT -#10-24 hexX. . ... .0 00crevennsasonssnennae 4
22 321~ 1407 DECAL -rebullt motor . .. .....ccouoeruonnnvssse 1

Printed in U.S.A. Issued July, 1971






RE
1
2
3
4
5

6
(|

8
9
10
11
12
13
14
15
16
17
18
18
19

20
21
22
23
24
25
26
21

38
39

CASE 530 CONSTRUCTION KING TRACTOR 67

PART NO.

> 35576
175- 431
195-518
13142
13141
24510
24511
24500
20621
22874
10958
20
22875
22876
24134
44916
44918
44022
46381
38458
38454
26814

PP ppRO00R>> NS >>> >, 00
1

(9]
19
o
B
O]
3

222-520
222-500
46292
45258
30138
21482
23429

35222

45357
24523
36818

NES
36522
46306
46882
46307
187~ 1108
193- 518
G 46878

Q0> PO P PEPROG

Printed in U.S.A.

- INSTRUMENT PANEL

DESCRIPTION REQ'D
PANEL instrument mounting . . . ... .. B |
"SCREW - 1/4x3/8"N.F. truss.hd. ................ 3
WASHER 1/4" Dlain . . . . o oo et e e aan e an e ... 3
SWITCH light (incl. knob).. . ...... e e R |
KNOB .. oo i it e ette et sanseaaanens 1
SWITCH - starting, Diesel (Order A38959 msswp>§8ow8v _

SWITCH starting,Gas(incl.key). .. ........ .. ...

KEY (See A20621) .. ... ... 0uovenuvennns e . u
KEY (Indak)Before #8201105 . e e R |
FUSEHOILDER ........... e e e e 1
c CAP . e e e e e . |
m.dmﬂuzmwﬁﬁm.m*&s..........................u
WIRE fuse tolight switeh . .. ... ......... e 1
WIRE fuse to starting switch . . . . .. ... ... .. o 1
LIGHTER -cigarette .. ......c0c0eeinnsscscaanaaal
SOCKET cigarette lighter . . . .. ................... 1

FUSE ., ... it i i it et e teen s s aaansn s 1

CCABLE .. e e s i e e e 1
SHELL - clamping, lighter gsocket. . . .. ..... ...+ c. . 1
CONTROL - choke (Gas)(Replaces A365678) . ............1
CONTROL - shut-off {Diesel)(Replaces A38573) .........1
CLIP - choke rod to fuel tank. . . . .. e e e e cenead
CLIP - shut-off rodtofuel tank ...............+ P |
GAUGE ~.converter ofl pressure .........oess:s000. 1
ELBOW tube to gauge (incl. ref.22) .. ........ R |

NUT tube, 1/8". A |
.H.Gwmﬂwcmmaononqmzmn.._..... S |
GAUGE - oonqolauongupun—.pﬁno.................n

ADAPTER - temperature bulb . .. ... S |
SENDER - muﬁhonguauﬁ:uo.....................H

CLUSTER instrument (Diesel){or u.om.&um see

Page 67B. ... .. e 1
CLUSTER Fmﬁ.&ﬂmﬂw ammvm_ou repairs see
Page B7B . ......c00esvioaaseasosssanssnsoson 1

.Ernmozmﬂ.mw CABLE ASSY . . .. i v it vt e s n s 1
CABLE .........ccoiees e e e a e e e .. 1
DRIVE ASSY. -tachometer, ... ......200c00sasssas.s1
HOUSING (Order A36818B). . . ... ... i eannnn 1
GEAR =driven. . . ... . ... it s estneosnnnesssas .1
GEARArive . . . . ... i i it it i et i e S |
GASKET COVET . .. ...« e e e e e e ae s 1
COVER . . ... .t i it svrstonnns T |
SCREW - *m..wmam\m:vmbg... ....... S |
SCREW - #8-32x 1" panhd.. . . .." S AR
GASKET - tach. drivetfo generator . .. ......... D *

Issued July, 1971



87A




CASE 530 CONSTRUCTION KING TRACTOR 678
INSTRUMENT CLUSTER PARTS

REF. PART NO.
1 G 46028
2 G 46032
8 G 46020
4 A 23518
5 G 46033
6 A 23465
7 A 35223
A 23466
8 A 23458
9 A 23456
10 A 23464
11 G 45018
12. G 46038
13 193- 1000
14 A 23459
15 A 21501
16 A - 14553
17 G 46034
18 G 46040
19 G 46299
20 A 21503
21 222- 430
22 G 45230
23 A 24523
24 G 45357
25 A 24523
26 NSS
27 NSS
A 23420
A 35222

Printed in U.S.A.

DESCRIPTION REQ'D
RIM-glaggclamp . . .. ... .. .0t v v v nusnsnasasnn .1
GASKET -clamp. ... ........0vvnv.n e e 1
GLASS . .. . it i e s e i e e, e e e e hl
FACE ... ... ittt e i srnns e e e s 1

GASKET -face ..........ccuneonnnus e 1
GAUGE -fuel . . ... ... ceeenrnnenn [ 1
GAUGE - engige oil pressure(Gas) . . ... .. e 1
GAUGE - engine oil pressure(Diesel) . . .............. 1
SPEEDOMETER ... ... tccecrsonerssessnnsons 1
TACHOMETER (includes hour meter} . .. .. PR 1
AMMETER. ... ...ttt ivtenerran e e e 1
CASE -instrument ................. [ 1
CLAMP -mounting . .........ce0c0a. e e e e 4
NUT - #10-32hex . ............c...un e .. 4
GAUGE - engine temperature. . ......... [ |
SOCKET - instrument lamp . . .......... e e 2
BULB - instrument (Mfrs #57).......... e iie.. 2
GASKET - instrumentcase . . .. ........ [ 2
INSULATOR - gauge posts, . . . ... ... ... O 3
TUBE - oil pressuregauge . . .......... e e e e e 1
NUT -tubetogauge . . ..... ..o vevvvennns e n e 1
ELBOW -tubetoengine . . . ... .. ..t iionneons, 1
CABLE ASSY - speedometer(46-1/32").. ............. 1

CABLE -drive . . ... ...ccieeurecaroassasonss 1.
CABLE ASSY - tachometer(50-1/2"). . .. .. ... nn 1

CABLE = APV, . . . o oo e one e mmainaeaenns 1
CASE - instrument (Order A23429 or A35222)........... 1
CASE - instrument (Order A23429 or A35222) . .......... 1
CLUSTER ASSY, (Diesel) . .. .. ...« oo e e SR |
CLUSTER ASSY. (Ga8) . . .. ..t vt ev v e rvensannanns 1

Issued July, 1971



e



Printed in U.S.A.

CASE 530 CONSTRUCTION KING TRACTOR

ELECTRIC LIGHTING
DESCRIPTION

GASKET - head F.E.P ...................
RING ~retainer,head lamp . . ... ... .00 0o
SCREW - #6-32x1"pan. hd. . . ... ... v e
NUT-#6-32bex.. ... cv v v evnsennnssosnnnas
WIRE -ground, head lamp . .. .. ... ... v e
WIRE-harnesstoleadwire. . . ... ...t et
WIRE - head lamp tohead lamp. . . . ... ...
GROMMET - light wire, . . .. ... e
CABLE - master, lowerhalf. . ...............
CABLE - master,upper half. . .. .............
CABLE - lightsgwitch............. ...

SWITCH-light . ............ Ceess e
FUSE .. vvieceveonenocansnnsssoneanssns
. WIRE -fusetoterminal . .......coeoceeeons

WIRE & COUPLER - tail lamp and outlet

socket (46-1/4" uged w/hitch). . .. ... . i ne,

..... .1
...... 1

WIRE & COUPLER - tail lamp and outlet

socket (30-1/4"used w/o hiteh). . .. ..........
WIRE - tail lamp (48" used w/hitch). . . .........
WIRE - tail lamp (57" used w/0 E&E ..........
CLIP~-cabletofender. . . ... ... .coceeveoess
ClIP-cabletorearaxle .............. e e

LAMP -~ combination flood & tail Am.»nﬁ

UStbelow). . .. ... ivveerensiansnnnsans .
BRACKET -tail lamp. .. ... cvroncecaesosons
BOLT - 3/8"x1-1/2" N, C. hex. hd.(pltd.). ... ...
NUT -3/8"N.C. hex. (pltd.). . . .. ... oo v v v e
LOCKWASHER - 3/8" std. (pltd.). . . ...........
SOCKET - auxiliaryoutlet, . . . ..............
SCREW - #10-24x1/2"rd. hd.. . . . ... e v e
NUT - #10-24 heX. . . ... .cuvv v s vsvsansoas
LOCKWASHER - #10s8td.. . . . ... ... eevan

A20965 FLOOD AND TAIL LAMP

REF. PART NO.
1 A 24572
2 D 31838
3 A 11275
4 182~ 503
5 129- 15
8 A 33439
7 A 11943
8 A 11764
9 A 27338
10 A 35304
11 A 35305
12 G 44048
13 G 13142
14 A 22874
" 223. 20
15 A 22875
16 A 22876
17 A 36655
17 A 36557
18 A 36554
18 A 36556
19 G 48047
20 A 26649
21 A 20065
22 A 34046
23 113- 209
24 129- 103
26 102- 21
2 A 8170
27 173- 97
28 129- 7
20 92- 3
34 B 50255
35 10934
36 A 40855
87 B 50223
38 B 50273
3 B 50275
40 B 50224
41 B 60310
42 10927
43 B 50203
44 193- 25
45 173- T3
46 10823
47 192- 23
48 129- 105

SEALED UNIT . . . ..o vvvvvaeronncnees

NUT -retaining switech ., . . .. ... 0o
SPRING -terminal . . . ... ... ... ..ot

LOCKWASHER - terminal screw (#8 plated) . ... .. .
SCREW - terminal (#8-32x1i/4"rd. hd.)) ........
WASHER -mounting stud. . ...... .. ..o
LOCKWASHER -mounting stud. . .. .. .........
NUT - mounting stud (1/2" N.C, plated). .. .....

...... 1

Issued July, 1971



$

CTTN
\ N\

A\

W

o\

\

\

\

N

J

oL



CASE 530 CONSTRUCTION KING TRACTOR ‘ 71

. HOOD - GRILLE AND SIDE PANELS
REF. PART NO. DESCRIPTION REQ'D
1 D 31067 HOOD(GAS) . .o oo evveevenvenrsonnsonssnnonsssl
2 D 31080 NOOUBnmmmU................................H
3 D 31088 WRAPPER radiator (Gas) . . ... e e e e e R |
4 D 31075 WRAPPER radiator(Diesel). . .......... ...t ISR |
5 13- 1036 BOLT - 5/8"x2-1/4"N.C. hex.bhd. .........c......4
6 131- 356 Zdn...aonwum\w:“z.o.rmM.......................h
7 13- 1024 WOH..H..u\m:NuL.\n:Z.O.EwN.E.................m
82- 10 LOCKWASHER - 5/8" 8td. . . .« . ccnvvrssravessssnond
8 A 11275 RING retainer,head lamp. . . .. e e e e B
8 D 31838 GASKET headlamp . ........ e e e 2
10 A 24526 EMBLEMIfront.,............... e e e 2
11 131-138 CLIP retainer, emblem, , . ...... e e 8
12 D 31064 °~ GRILLEradiator..................... e e S §
13 D 31071  GUARD pump(Gas). . ....... b e e PR |
14 D 31082 GUARD pump(Diesel). .. ... H
15 D 31065 PANEL. side,L.H. mu.oagnmwmv e e e s e e 1
D 31066 wgmrmﬁmuwmmgﬁam& H
16 D 31078 PANEL side, R m.mn.o_.-:_uwmmmc. T S |
D 31079 PANEL side, L.Hfront(Diesel). . . .. ..........t.. . |
17 D 31074 SPACER side panel . ........ P
18 G 46259 STRIP chrome moulding . . .. ... ... ..o 2
19 A 114569 v BOLT moulding strip . . . ... .. e e e . 2
20 193-1000 NUT #10-32 hex.(incl.lockwasher). . , . .. U |
21 175-413 SCREW mach.,5/16" x3/4" FTrussbhd.. ... ........ c... 2
22 193-29 LOCKWASHER 5/16™" 1.T. mwm.wmﬁu.oom SR -
23  131-105 NUT retainer, 5/16" N.C. . ... ... ..o ... i eeeian. 2
24 175-415 SCREW mach.,5/16" x1" Trusshd. ................. 8
25 131-106. zc.uumnﬁnmuhm\wm:zo . m
26 182-503 SCREW mach.,#6-32 x 1" EE g S e e e . .... 0
27 129-15 NUT lock, #6-32 hex. . . . ... ... ... PEPE e 6
28 175-406 SCREW mach.,5/16"x 1/2" Trusshd............. ... 4
29 92-5 - LOCKWASHERS5/16"std. ......... e e e e e s 2
30 25-105 NUT 5/16" N.Chex . ........ e ee e e ae e w

31 A 11456 . FASTENER moulding strip . .............. e e

Printed in U.S.A. Issued July, 1971



cL



REF.
1 G
2 G
3
4
5 A
6 G
7 G
8 G
5
10
11 G
12 A
13 G

A
1
2 G
3 G

4 G
5 G
6 G
7 G
8 G
8 A
10 G
11 G
12
13 A
14 A
15 A
16 A
17 A
18 G
19 A
20 G

CASE 530 CONSTRUCTION KING TRACTOR 73
HYDRAULIC PUMP DRIVE - STANDARD DRIVE

PART NO.
10422
14468

13-616

92-6
27085
13075
10383 -
10382

13-512
92-5
10407
35083

13816

DESCRIPTION REQ'D
OIL SEALdrivehousing . . . ... ... .o 1
HOUSING hydraulic pump drive ... ...... ..t vseo 1
BOLT 3/8'x1"N.Chex.hd. .. ... ..o iiiineenanenns 3
LOCEKWASHER 3/8"std . ... ... . 0 v onnaen 3
SNAP RING =TT . . . . c v v s e v n s v s st s aasenssnssens 1
BEARING (NDA#3LO9) . . ... ittt e i ier s naes s 1
. CAPBearing retainer. . . . ... ... ..o ruv e en 1
LOCKbearing cap . .. .. . . o v v e vt n ot s st anosannnns 1
BOLT 5/16" x 3/4" N.C.hexhd. . . ... ... ... ...t .. 3
LOCKWASHER 5/16" 8td. . . . ...t e 3
GASKET housing . . . . . . . vt st s st et osssnnsssas 1
GEARdrive .. ... .. ... i .1
OILSEALArive Bear . . . . . .« s v st v v v n s asaassonans 1

STANDARD CLUTCH ASSEMBLY

36062
NSS
46061
47610
. 49004

*.40005

49048
47013
47012

41427
4506
11207
92-5
36414
30316
41911
30316
36149
45797
37192
45702

Printed in U.S.A.

PLATE ASSY, - pPIreSSUre., . ..o s o cosrraaannsvs eenel
BRACKET & HUB
CLIPclutchreturn . ..... ..o i o v e v oo cnrnnn 3
LEVER. . o oo oo svsiennnansnannsasnonnnnns 3
" SCREW - adjusting (Replaces A40205) ......... -
NUT jam....... PR TR 3
WASHER . . . oovvveeneeenoennenasannnns ... 3
SPRING lever(white) . .. .......o oo eenrs 6
CUPSpring ..........+.. T 6
PIN - pivot (Replaces G47011) . .. ...... ... .
PLATE =PresBUre . . . . o1 s s ces s s ssannns PP |
BOLT pressure plate to flywheel(5/16"x 1"} . . ......... i}
LOCKWASHER 5/16 "std. . . ... . cv v v v v o v e a.. B
PLATE - driving (gas engine) Seeref. 18. ... ... .. ... .. 1
RIVET ..o v v ettt st nsea s s o s s e s o s s s o a e 18
PLATE - driving (Diesel engine)(See Ref, 19)(Repiaces A36036) 1
11342 >y P e e tereassaian 12
FACING - A36414 & A36036plates . . ... ... .+ 1
PLATE - driving (gas. eng. w/fork lift) . . . ..... ... ... 1
PLATE - driving {diesel eng. w/fork lift) . . .. .. e re e 1
FACING KIT - G45797 & A37192plates . ......... R |

Issued July, 1971



74




Printed in U.S.A.

CASE 530 CONSTRUCTION KING TRACTOR 75

REF. PART NO,
1 G 1411
2 G 10876
3 G 1009
4 13-616
5 02- 6
6 G 1380
7 13-624
8 92-6
9 G 46842
10 A 9238
A 10059
11 G 30309
12 222-508
13 G 49500
14 A 38707
25-118
92-8
15 A 20540
16 G 10615
17 G 10614
18 A 37218
19 A 35048
20 A 27927
21 A 38168
22 G 10644
23 193-34
24 213- 3
25 G 46243
26 141- 3
27 132-26
28 A 30084
20 A 14280
S0 A 58608
31 A 7082
32 13-68
33 02-6
34 A 35029
35 A 35030
36 G 14469
37 G 49661
38 G 1324
30  210-36
40 G 13624
41 G 14468
42 13-616
43 92-6
4 G 10407
45 G 15967
48 A 20078
47 G 10382
48 G 10383
49 13-516
50 92-5
51 G 10416
52 A 35216
53 138-65
54 A 35842
55  13-1012
56 92-10

TORQUE TUBE-STANDARD DRIVE

DESCRIPTION REQ'D
TORQUE TUBE. . . .. . ...t ter v s aen 1
GASKET front cOVer. . . . .« c s v e e s v s e s s s o s om0 1
COVER top front(w/o hydraulics) . . . ... .. ....ccvun 1
BOLT 3/8"x1" N.Chexhd. ........ ... v 11
LOCKWASHER - 3/8" 8tud. . . ..o ovcvuvvnnanans PR 11
COVER rear(w/4 speed transmissiononly). . .. ......... 1
BOLT 3/8"x1-1/2"N.C.hex.hd. . . ... ..o een oo 4
LOCKWASHER 3/8"Std . ... 00t ceaarseeennassns 4
GASKET FOATr COVERE . . . v v v s o e s 1 s o s s v s s s o or o 1
BREATHER oil(incl.A10059 element). . . . . ... ..o ccvv e 1
ELEMENT filter, breather(not shown) . . . ............. 1
TUBE breathertocover . . .. ... ... oot n s 1
NUT breather tube to cover (81LB-3/4"), . .......... .. 1
STUD upper, torque tube to transmission(1/2"
X2-13/18"). .. it i e e s s e s s 2
STUD - torque tube to trans., 1/2 x 2-1/2" (Replaces A20336) 8
NUT 1/2"N.F.HeX . . . . v v v v s e ensnn v measanoroes 10
LOCKWASHER 1/2"8td . .. .« o v it ie e ciemraeens 10
DOWEL - torque tube to trandmission, . . . ........ovv e 2
SLEEVE coupling drive shaft(w/4 speed trans.). .. ....... 1
SLEEVE coupling,drive shaft(tractors w/ohand
ciutch). . ... .. B R 1
GASKET - torque tube to transmission (Replaces G46840) ... 1
DIPSTICK oillevel. . . . . .. ..+ e v s s s o esn e e e m e 1
GASKET -dipstick. . .. ... v ots i e cnens 1
LEVER - clutch throwout (Replaces G15910) ........... 1.
BOLT shoulder, clutch lever . ... ... ... ..o 1
LOCKWASHER 5/8" IT Shakeproof . . . .. ... ... . s 1
YOKE -clutchthrowout rod. . . . . . v o v et v v v v n o m s n v e 1
w.ocﬂﬁnrn_ﬁosoﬁ........................,...w
PIN -yoke, clutchrod ..........0000su0 e ree
PIN cotter, 3/32" X 3/4". . . . ... ittt 2
PLUG - expansion, hand clutch lever opening. . .. ........ 1
PLUGArain . ..... .+ ccocvsmsanosoon e e i e a e e 1
GASKET - drainplug ......... PP |
COVERBhand hole. . . . ... v ittt o v nncss oo o onn oo 1.
BOLT 3/8"x 1/2"N.C.hexhd.. . .. ... ..o 1
LOCKWASHER 1/2" 8td .. ... . v e v oo 1
SHAFT pivot, clutch throwout. . . . .. ... ... ....... .0 1
SNAPRINGpivot shaft . . ... ... ... 1
YOKE clutch throwout(inciudes ref.37). . . .. ... ... ... .. 1
BUSHING throwout yoke . .. ... ... oeroenneacssras 2
CARRIER throwout bearing . . . . . ..o cvv v v o . 1
FITTING 1/8"45°(Lincoln #5200). . .. . ... ... oo . 1
BEARING - throwout (Aetna #A2721)....... D §
HOUSING - pump drive(incl.throwout sleeve). . .......... 1
BOLT 3/8"std . ......... .0 ¢ccuoteeanrnoeenrsssns 3
LOCKWASHER 3/8" std . . ... ...c.vcervonnansvesn 3
GASKET drive housing and sleeve. . ... .. ... e 1
SHAFT clutch maindrive . ... ... .o e oo 1
SNAP RING - clutch shattbearing . . . . . ... ... e 1
LOCKbhearing retainer. . . .. ... ..o v v v s v unnsvanen 1
CAP bearing retainer , .. ... ... s oo ssosvasansss 1
BOLT 5/16" x 1" N.C.hex.hd . . .. ..., ... veenn 3
LOCKWASHER 5/16 "8td . . .. ... .o v ivnnnns 3
BEARING clutch shaft(N.D.#43306) . . ....... ... .- 1
COVERtiming hole . ... ...... v 1
ROLL PIN timing pointer, 1/8" x B 1
COVERflywheel . .......... ¢cc::.. e e 1
BOLT 5/8"x3/4"N.Chexhd............ ... 2
LOCKWASHER5/8"std . . ... ... i vornaannos 2

Issued July, 1871



76




CASE 530 CONSTRUCTION KING TRACTOR 77
TORQUE CONVERTER.AND. Iocm_ NG

REF. PART NO. UHWOE.HHOZ
1 G 30373 CONVERTER torque(for repairs see Page q.:wv A RPN
2 13-624 BOLT 3/8" x 1-1/2" N.C.hex.hd.. . .. ... ... ey Eae e
3 92-6 LOCKWASHER 3/8"8td . ... .........¢ . el e
4 G 49634 BUSHING converter to drive shaft. . . .. .. B
5 G 46817 GASKET converter to flywheel... .. fee el ..
8 G 11860 FLYWHEEL engine ............vc0 e w e e e e E e
7 G 16793 SHAFT - clutch main drive(Order A37086
and A37087 ring when depleted). . . . ... ..o eunnosnaas 1
7 A 37088 SHAFT - clutch maindrive . ............. e e 1
8 G 490046 ibmmmwgm» mainshaft ... ... e e e e e 1
9 G 16792 DRUM driven, traction cluteh, , . ... ........ e e e e 1
10 G 18780 CAP bearing retainer......... T 1
11 13-512 BOLT 5/16" x 3/4" N.C.hex.hd. . . . ... e s 3
12 92-5 LOCKWASHER 5/16" 8td. . . ... ... ... e e 3
13 40027 BEARING drum,traction cleh(N. U*.mwrwou. e e e w1
14 G 48177 SNAP RING cup bearing . . ...... . <o e e we e e e 1
15 G 14118 COUPLING converter to trans.(w/4 mummn only) . .iiiaie e s s 1
16 A 37811 TORQUE TUBE - (Incl. ref. 20,21,22 & nuvgﬂhon m«ouc: 1
17 A 14280 PLUG -drain....... N
18 A 37218 GASKET - housing to _u.uuhnnmmwon case gwgou QS:S .o
19 G 46876 GASKET housing toengine, . . . ... ...+t oviiions e w
20 A 14280 PLUGtImIng hole . ... . ... o s oo esasnn 1
21 A 27927 GASKET - plug, drain and _EBEN hole .........4 sr s 3.
22 138-63 ROLL PIN timing pointer(1/8" x 1- 2 ) S SR 1
23 G 30284 SUPPORT dipstick. . ... .... ..ot nenn.n A |
G 45253 DIPSTICK Oil 1eVel. . . . o o cvvnvnsoeneeennsnannal
25 G 1360 COVER rear(w/4 speed transmission) . .......... IR |
26 13-624 BOLT 3/8"x 1-1/ 2'N.C.hex.hd. . . ... R 4
27 92-6 LOCKWASHER 3/B" 8td , . .o oovvveornannnsransns 4
28 G 46842 O GASKET COVEE . . . it o v v vt a s o mmsnaeassosnsonnns 1
29 222-508 NUT breather tube to cover(81LB-3/4"). . ... ... ... ... 1
30 G 30300 TUBEbreather . . ... ...... .00 vveeessnsn e 1
31- A 9238 "BREATHER - oil(inclref.32). ............... RPN B
32 A 10059 ELEMENT filter, oil breather(not shown). ......... el 1
33 A 37087 Ezmnmoﬁ.gmgnp

Printed in U.S.A. Issued July, 1971



77 A

C T T T T T TN




CASE 530 CONSTRUCTION KING TRACTOR 77B
' G30373 TORQUE CONVERTER PARTS

REF. PART NO,
1 A 36378
2 A 36372
3 A 36277
4 13- 520
5 13- 512
8 A 36385
7 A 36266
8 A 36260
g  NSS
10 NSS
11 NSS
12 A 38265
13 A 36267
14 A 36264
16 G 46700
16 A 36278
17 186- 24
18 138- 150
19 A 41480
20 A 41478
21 13-512
22 95- 5
23 13- 512
24 95- 5
25 A 36270
A 36272
26 A 36273
27 A 41477

A 41482
28 A 36412

..29 A 36274

5800 A 20229
31 G 49634
32 B 18274
33 A 36373
34 G 45476
35 A 36374
36 NSS
37 A 36376
38 NSS
80 A 36379
40 A 36380
41 A 40842
42 NS
43 G 14280
44 G 14281
45 G 45438
48 A 36383
47 A 36382
48 G 46700
49 A 36276
50 A 41479
51 A 41492
52 221- 1842

G 46817
G 30373

Printed in U.S.A.

DESCRIPTION S
CARRIER - clutCh . . .. oo v oo annonnn R
PLUG « « v ovvevnsnnanansnns e e e e
SNAPRING . .o ovvs venvoasnnsnnnss e e e
BOLT - carrier tohsg.5/16"z1-1/4"N.C ‘hex. _5 ..... e e
BOLT - brg.carrier,5/16"x3/4"N.C.. ...... ... e e e
SNAP RING -frt. bearing . . . . . ... 0o P .
BEARING -front. ... ... ..o PR

RING -piston. . . ... ..o v ieeninonnoen s
PLATE ~clutch . . ... . .. . it
CARRIER - bearing . . ....... .o e
OIL SEAL - bearing carrier ...... . ..ot ss oo
PISTON-clutch . .............. e e
SNAP RING - turbine to sleeve. . . . . ... .0 0o e ee s
PLATE - 10CK . . . . vo s s v s s s et s s s s oearvas oo
SCREW - cap, 5/16" x 3/4" N.C. uonko:&. .. 8
ROLL PIN - 5/16" 2 13/168", . . . . .. vu o v ie v n v v m oo o 4
STATOR m. -
Ewwrrmm ......
BOLT - impeller to hsg.5/16"x3/4"N.C hex. E. e N
WASHER - plain, 5/16". . . .. ... ... .. e e e :
BOLT - gear to impeller,5/16"x3/4"N.C.hexhd. . . .......
WASHER - plain,5/16™ . . .. ... . ..o ooy &
GEAR - pump drive (Order 1-A43275 & anbuamqs neeenu
BUSHING - drivegear ......... tes et nesas e
RING-8eal ,......¢ccoaroenosonesssens e
CARRIER ASSY. -stator. . . ........ e e e
SLEEVE, meEn (notillust.) . ........cci. v
RING =838l . .. ... crs vt saessssnasssssree=ssy
SLEEVE =output. . ... .... . ovroennnn .
RING-seal ........... e e

BEARING - Iear. . .. . ... oceecontsonnossssns PP §
SNAP RING - bearing to m_mmsm ................. e e
PISTON ASSY -masterclutch . . .. ... ...
SNAP RING - plate to 0535 .................. .o
PLATE=piston. . ... .. ... .
RING - seal, pistoncarrier . .........coceuv PN
CARRIER -piston ...........cc0cinvenrsnonnn
RING - seal, piston.carrier . .......... ...
RING = PISLOD . . oo oo v e sooannnnsssy s e
PIN - piston CArrier...........- e e Cee e e
PISTON-clutch .......iccoviovuaces
KIT - internal tooth clch. cﬁm (incl. ref. 48). . ..........
KIT - external tooth clch. plate (incl. ref. 48) . . .........
PLATE - back, master clutch. . .. ..... e e

SNAP RING - Uw.owvnm.»m ..........................
KIT - snap ring (incl. A36277, A36385, (2) G46700,
A36373and A3B3T4). .. ... . ottt e s PN §
TURBINE . . . it v v v s v sesn e snnss e 1
HOUSING. . .. .. . . et s v s sn it e omme s s e e e 1
PLUG - pipe, 1/8" hex, sckt. bd.. . ... ... 0ot enen-nn .1
GASKET - conv. to flywheel (Not shown). . . ... .. e 1
TORQUE CONVERTER -complete . . . ...... .00t 1

Issued July, 1971



£ RS GE e

<o
IJJJJHHH!qlu.l\\ - i
S . ' rd w

-

]
i
b
i
SEN
iy N
o
‘\
“
oy
e

R ey -

Oy

e

._-......‘:'-;‘

- =—-
-
--.,.'""

B m iy e

!
.

S
.

£




CASE 530 CONSTRUCTION KING .-.:PO._.O: qw
" ADAPTER HOUSING - CONTROL. VALVE AND —UC!‘

o TORQUE CONVERTER DRIVE v
REF. PART NO., ’ DESCRIPTION
1 A 36898 VALVE - regulator (Replaces .Pmomas ..... o
2 NSS HOUSING - (Order A36898) . . . il
3 NSS SPOOL - (Order A36898) ........ I 1
4 A 30108 SPRING ........ccoons: e e e a e BN 1
5 G 16779 PLUG=€nd. . . . oo cvvsonnsamansansssnes cesesl
6 A 30097 MO RING .. v oo v s cvoovnessrsossssmssansrssrrre 1 .
7 G 48150 SNAPRING. .. ... :coaeusasssasssansencs PR |
'8 13- 628 BOLT - 3/8"x1-3/4"N.C. hex.bd. ... ....vvvenn ..l
8 13- 648 BOLT - 3/8"x3"N.C. hex. hd, . . ... . cvevvvven NS
10 92- 6 LOCKWASHER - 3/8" std. f e s sa e h
11 221- 1849 PLUG - pipe, 1/8" hex. monWm_" E R R 1
12 G 46824 GASKET -regulator valve, . . .+« - s s s s s s vav s o 1
13 G 14458 VALVE - ¢ontrol (For repairs see Page mwv ............ 1
14 13- 628 BOLT - 3/8"x1-3/4"N.C. hex. hd. . . . .ccvnvavav e 2
14 13- .648 BOLT - 3/8"x 3" N.C. gu. B, ..o ee i 2
158 92~ 6  LOCKWASHER - 3/8" std ..... e ee s es e e 4
E A 20285 SPRING - detent, vaive mu .................... 2
17 "211- 13 BALL - detent, valve mnoop ........... X ,., ......... 2
18 A 36294 GASKET -~ controlvalve . ... .....c0 .0 RPN 1 _
18 G 48005 FITTING - tee, 1/8" 0.D. x H\N: x _.\N: P. _H ...... 1 -
20 222- 508 NUT - cooling tube, 1/2" O.D. e 1 i3
21 222- 500 - - NUT - pressure tube, 1/8" 0.D L4y
22 G 1250 PLATE - oil distribution. ..... e eessenaask
23 G 46822 GASKET - oil distribution plate. . . <o c - oo o e 1
24 A 37869 HOUSING - adapter, . . ... ...:- e i e e e AR §
25 13- 618 BOLT - w\mzuuup\mzz C. me.g. 1
- 26 13- 626 BOLT - 3/8" x 1-5/8" N. C. hex. bd.. . Ci W RELLLL2
-~ .- 271 13- 628 BOLT - 3/8"x 1- m\mzz C. hex. g ..... .._ T 4 -
.Y 28 92- 6 LOCKWASHER - 3/8'" std e R |
20 61- 628 - - SCREW - 3/8" x 1-3/4" z c. uou. moowmﬁ E sy
30 195- 401 WASHER - sealing, 3/8". ... ..o 1
31 221~ 32 Hurdo._ pipe, 3/8" sq. socket K. R e i 8
32 G 10711 - dowel, adapter housing rear. .. .. _ 2
33 20426 wmz dowel, adapter housing front, . .. T. ...y 1
34 A 11528 PIN - dowel, pump to adapter . .. .. e e I
3 A 7075 GASKET - pump to adapter. .. ... e s aaeees s 8
87 G 16798 =+ GEAR - pump E.Zﬁwu ......... e e e e a e 1
.~3 G 45386 PUMP - drive (For repairs see wwmm muv .............. 1~
38 128- 9 KEY -geartopump . . .. . oo oo aaisinasas oo eeees 1
89 G 49045 WASHER - retainer, drive gear. . ..l
40 G . 46147 SNAP RING - pump drive gear . .1
41 165-. 101 SCREW - locking, 1/4" x 3/8" hex. 8ockethd. ., . ....... .. 1
42 uwnw. 618 BOLT - 3/8"x 1- m\m..z C.hex.hd. ......vvenrannne 2
43 ] LOCKWASHER - 3/8"8td.. ... ccteoavvearvnen eeed &
%% s8212  GASKET - uction tube (Replaces G46823) . .. ... ... R |
45 A ¥37943 . TUBE - suction (Replaces G14135). . . ... ...ccvvr S |
46 13- 520 BOLT - 5/16" x 1-1/4" N. C. hex. 1"+ P .o %
47 92- 5  LOCKWASHER - 5/18" Sty o vovnmoercnse R
48 G 46818 GASKET - adapter woﬁmwbm. T L eer e .1
40 G 46291 TUBE - oil transfer to Trans! case. .. - 1
50 222- 401 UNION - tube to valve, 3/16"” O, D. x 178"
51 222- 501 NUT - union, 3/16" O.D.. ... ... 5. A
52 222- 431 ELBOW - tube t0 coptrol Cover. . . ... cveovemvveceres Lo
Printed .in U.S.A. . Issued July, 1871




- ,.-_Th""'.)’"n“h’ﬂ'!f‘ [0
7 .’

mff /ﬁ Wi
i
t Y

i .;'-f
it /‘ ":

4

n,,, i

o

r,’

'."’r ‘0

'u,
n, "r,r.‘f',"l i ,u,; J”

'.’
i '. 3
i

oD
-f,' o ',,l/

I
ﬂ)g

[l 7y
i
i

l 44, h
JI U” 3y
i 'n.m,"lf

5
i
'1 l't'ig-“I
T,

'l

, ':'n"r 'r,#'l
fitt

Hoephintey
s
h"'l i

"r n.'a 1
i a. l;.f 'r- fi i

i
.',-.f,u' "

‘r'.r‘ 'f, y/ i
l"! l'l A

’ ' ~ "’ff ,.,,,

4 7 /' i ' il f,f,-’" 'f J
;/’;’fﬂf‘? it i r I' i '
,u,‘.._.," iites i r,,.,‘ ‘,fa 'fr"l 5 ',n
l‘ ., :ﬂm’,% ' i’ f,,,! r,"f," ﬂlﬂ E E

0g




